



**Test Report**

**No. TJSL1604000648TX**

**Date: May 27, 2016**

**Page 1 of 2**

YIZI INDUSTRIAL CO., LTD  
GUANGCHANG INDUSTRIAL PARK, GUANGCHANG COUNTY, JIANGXI, CHINA 344900

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : Bamboo slats in natural for bamboo blinds (3cmX3cm)

Manufacturer : YIZI INDUSTRIAL CO., LTD

Test Performed : Selected test(s) as requested by applicant

Sample Receiving Date : Apr 11, 2016

Testing Period : Apr 11, 2016 - May 27, 2016

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. For further details, please refer to the following page(s).

Signed for and on behalf of SGS-CSTC  
Standards Technical Services( Tianjin )Co.,Ltd

Lisa Yang (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.  
**Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com**  
SGS Mansion, No.41, The 5<sup>th</sup> Avenue TEDA, Tianjin, China 300457 t (86-22) 65280000 f (86-22) 25293879 www.sgs.com.cn  
中国·天津市经济技术开发区第五大街41号SGS大厦 邮编: 300457 t (86-22) 65280000 f (86-22) 25293879 e sgs.china@sgs.com

**Test Result**

**Test method:**

JIS Z 2911:2010 Methods of test for fungus resistance, 6: Test for general industrial products – bamboo and wood products

**Test organisms:**

*Aspergillus niger* ATCC 6275, *Penicillium citrinum* AS 3.2913, *Rhizopus oryzae* AS 3.777, *Cladosporium cladosporioides* AS 3.4012, *Chaetomium globosum* ATCC 6205

**Test results:**

Test organism	Concentration of spores (Spores/mL)	Level (after four weeks)
<i>Aspergillus niger</i> ATCC 6275	1.0x10 <sup>6</sup>	0
<i>Penicillium citrinum</i> AS 3.2913		
<i>Rhizopus oryzae</i> AS 3.777		
<i>Cladosporium cladosporioides</i> AS 3.4012		
<i>Chaetomium globosum</i> ATCC 6205		

Note: According to JIS Z 2911:2010 Methods of test for fungus resistance, the extent of growth shall be assessed and expressed according to the following grade:

- 0 – No growth
- 1 – Less than 1/3 of inoculated surface
- 2 – More than 1/3 of inoculated surface

\* The test was performed by SGS internal laboratory.

**Sample Photo**



\*\*\* End of Report \*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS Mansion, No.41, The 5<sup>th</sup> Avenue TEDA, Tianjin, China 300457 t (86-22) 65280000 f (86-22) 25293879 www.sgsgroup.com.cn  
 中国·天津市经济技术开发区第五大街41号SGS大厦 邮编: 300457 t (86-22) 65280000 f (86-22) 25293879 e sgs.china@sgs.com